
1PARALANE – FENDERKIT Version 1  |  13.11.2023

EN FENDER INSTALLATION INSTRUCTIONS
DE ANLEITUNG ZUR SCHUTZBLECHMONTAGE
FR INSTRUCTIONS D‘INSTALLATION DES AILES
ES INSTRUCCIONES DE INSTALACIÓN DEL GUARDABARROS
IT ISTRUZIONI PER L‘INSTALLAZIONE DEL PARAFANGO
NL INSTALLATIE-INSTRUCTIES VOOR HET SPATBORD

FENDER SET
SCHUTZBLECH-SET
JEU DE GARDE-BOUE 
JUEGO DE GUARDABARROS
SET DI PARAFANGHI
SPATBORD INGESTELD

PARALANE



2PARALANE – FENDERKIT

PARALANE FENDER SET
SCHUTZBLECH-SET
JEU DE GARDE-BOUE 
JUEGO DE GUARDABARROS
SET DI PARAFANGHI
SPATBORD INGESTELD



3PARALANE – FENDERKIT

EN  Overview

DE  Übersicht

FR Aperçu

ES Descripción general

IT Panoramica

NL Overzicht



4PARALANE – FENDERKIT

EN  Complete parts list.

DE  Komplette Stückliste.

FR Liste complète des pièces.

ES Lista completa de piezas.

IT Elenco completo delle parti.

NL Volledige onderdelenlijst.

1

6

6

4
10

9

8

6

2

5

8

8

7

1

3

8

COMMENT

---

---

---

Included in frame set

For front axle

For forkcrown, BB, bridge

For rear axle

For front and rear axle, forkcrown, BB

For SS bridge

For SS bridge

DISCRIPTION

Fender set Büchel (incl. clips and holder)

Front axle: TA12 / 118mm / M12xP1.75x14mm / Inner thread

Rear axle: TA12 / 171mm / M12xP1.75x14mm / Inner thread

SS bridge

Screw ISO 7380 M5x30 button head allen key black

Screw ISO 7380 M5x10 button head allen key black

Screw ISO 7380 M5x35 button head allen key black

Washer DIN 125 M5

Screw ISO 7380 M4x10 button head allen key black

DIN 985 M5 but self secure

QTY

1

1

1

1

2

4

2

6

2

1

SAP number

311048800

361005000

222012200

390044800

390044700

390044600

211050000

390044500

391001000

POS

1

2

3

4

5

6

7

8

9

10

Set



5PARALANE – FENDERKIT

EN  Assemble as shown and tighten all screws to 3 Nm.

DE  Wie auf der Darstellung montieren und alle Schrauben mit 3 Nm anziehen.

FR Assemblez comme indiqué et serrez toutes les vis à 3 Nm.

ES Ensamble como se muestra y apriete todos los tornillos a 3 Nm.

IT Assemblare come mostrato e serrare tutte le viti a 3 Nm.

NL Monteer zoals afgebeeld en draai alle schroeven vast met 3  Nm.

1

1
1

  Fender set Büchel (incl clips and holder)

4

4

 SS bridge

6

6

 Screw ISO7380 M5x10 button head screw

9

9

 Screw ISO7045 M4x10

10

10

 DIN 985 M5 Nut Self secure



6PARALANE – FENDERKIT

2

1

6

8

EN  Assemble as shown and tighten all screws to 3 Nm.

DE  Wie auf der Darstellung montieren und alle Schrauben mit 3 Nm anziehen.

FR Assemblez comme indiqué et serrez toutes les vis à 3 Nm.

ES Ensamble como se muestra y apriete todos los tornillos a 3 Nm.

IT Assemblare come mostrato e serrare tutte le viti a 3 Nm.

NL Monteer zoals afgebeeld en draai alle schroeven vast met 3 Nm.

1 Fender set Büchel (incl. clips and holder)

6  Screw ISO 7380 M5x10 button head screw

8 Washer DIN 125 M5



7PARALANE – FENDERKIT

EN  Insert the strut holder from above into the mudguard as shown until it clicks into place. (Front and rear fender)

DE  Stecke die Strebenhalterung wie abgebildet von oben in das Schutzblech bis sie einrastet. (Vorderes und hinteres Schutzblech)

FR Insérez le support de jambe de force par le haut dans le garde-boue comme 
 indiqué jusqu‘à ce qu‘il s‘enclenche. (Garde-boue avant et arrière)

ES Inserte el soporte del amortiguador desde arriba en el guardabarros como se muestra 
 hasta que encaje en su lugar. (Guardabarros delantero y trasero)

IT Inserire il supporto del montante dall‘alto nel parafango come mostrato 
 finché non scatta in posizione. (Parafanghi anteriori e posteriori)

NL Steek de veerpoothouder van bovenaf in het spatbord, zoals afgebeeld, 
 totdat deze op zijn plaats klikt. (Spatborden voor en achter)

3



8PARALANE – FENDERKIT

EN  Insert the struts into the brackets and turn them 90° until they click into place. (All three struts are identical)

DE  Stecke die Streben in die Halterungen und drehe sie um 90° bis sie einrasten. (Alle drei Streben sind identisch)

FR Insérez les entretoises dans les supports et tournez-les à 90° jusqu‘à ce qu‘elles s‘enclenchent. 
 (Les trois entretoises sont identiques)

ES Inserte los puntales en los soportes y gírelos 90° hasta que encajen en su lugar. 
 (Los tres puntales son idénticos)

IT Inserire i montanti nelle staffe e ruotarli di 90° finché non scattano in posizione. 
 (Tutti e tre i montanti sono identici)

NL Steek de stutten in de beugels en draai ze 90° totdat ze op hun plaats klikken.
 (Alle drie de stutten zijn identiek)

4

A

B

C



9PARALANE – FENDERKIT

5

1   Fender Set Büchel (incl. clips and holder)

2   Front Axle: TA12/118mm/M12xP1.75x14mm/Inner Thread

3  Rear Axle: TA12/171mm/M12xP1.75x14mm/Inner Thread

5  

7  Screw ISO 4762 M5x35 button head screw

8  Washer DIN125 M5

3
2

7

8

1

5

EN  Assemble as shown and tighten all screws to 4 Nm.

DE  Wie auf der Darstellung montieren und alle Schrauben mit 4 Nm anziehen.

FR Assemblez comme indiqué et serrez toutes les vis à 4 Nm.

ES Ensamble como se muestra y apriete todos los tornillos a 4 Nm.

IT Assemblare come mostrato e serrare tutte le viti a 4 Nm.

NL Monteer zoals afgebeeld en draai alle schroeven vast met 4 Nm.

Fork

Gabel

Fourche

Horquilla

Forcella

Vork

Rear dropout

Hinteres Ausfallende

Patte arrière

Puntera trasera

Forcellino posteriore

Uitval achteraan



10PARALANE – FENDERKIT

6EN  Put the wheels back into the bike and adjust the distance between mudguard and 
 tires as shown in the next step.

DE  Setze die Räder wieder ins Rad ein und stelle den Abstand zwischen 
 Schutzblech und Reifen ein, wie im nächsten Schritt gezeigt.

FR Remettez les roues dans le vélo et ajustez la distance entre le garde-boue et les pneus 
 comme indiqué à l‘étape suivante.

ES Vuelva a colocar las ruedas en la bicicleta y ajuste la distancia entre el guardabarros 
 y los neumáticos como se muestra en el siguiente paso.

IT Rimetti le ruote nella bici e regola la distanza tra parafango 
 e pneumatici come mostrato nel passaggio successivo.

NL Plaats de wielen terug in de fiets en pas de 
 afstand tussen spatbord en banden aan, 
 zoals weergegeven in de volgende stap.



11PARALANE – FENDERKIT

7EN  Unscrew the strut clamp by hand and adjust the length of the fender struts.

DE  Strebenklemmung von Hand aufdrehen und die Länge der Streben einstellen.

FR Dévissez le collier de jambe de force à la main et ajustez la longueur des jambes de force.

ES Desenrosque la abrazadera del puntal con la mano y ajuste la longitud de los puntales.

IT Svitare manualmente il morsetto del montante e regolare la lunghezza dei montanti.

NL Schroef de veerpootklem met de hand los en pas de lengte van de veerpoten aan.

A

B

EN  Once the mudguard is at the correct distance from the tire, 
 turn the clamp clockwise again.

DE  Drehe die Klemmung im Uhrzeigensinn wieder fest, wenn das Schutzblech 
 im richtigen Abstand zum Reifen eingestellt ist.

FR Une fois que le garde-boue est à la bonne distance du pneu, tournez à 
 nouveau le collier dans le sens des aiguilles d‘une montre.

ES Una vez que el guardabarros esté a la distancia correcta del neumático, 
 gire la abrazadera nuevamente en el sentido de las agujas del reloj.

IT Una volta che il parafango è alla distanza corretta dal pneumatico, 
 ruotare nuovamente la fascetta in senso orario.

NL Zodra het spatbord op de juiste afstand van de band staat, 
 draait u de klem weer rechtsom.



12PARALANE – FENDERKIT



13PARALANE – FENDERKIT

Legal Base:

FOCUS Bikes GmbH
Europa-Allee 26
49685 Emstek
Germany

FOCUS BIKES
Rotenwaldstraße 158
70197 Stuttgart
Germany 

Phone: +49 (0) 711 . 24 84 880
E-Mail: info@focus-bikes.com

www.focus-bikes.com

EN Subject to misprints, errors and 
 technical alterations.

DE Druckfehler, Irrtümer und technische 
 Änderungen vorbehalten.

FR Sous réserve d‘erreurs d‘impression, d‘erreurs 
 et de modifications techniques.

ES Sujeto a posibles erratas, errores y 
 modificaciones técnicas.

IT Con riserva di errori, refusi e 
 modifiche tecniche.

NL Onder voorbehoud van drukfouten, 
 fouten en technische wijzigingen.


